
Faecal Sludge Management (FSM)

Sandec Training Tool 1.0 – Module 5

Sandec: Department of Water and Sanitation in Developing Countries



�Sandec Training Tool: Module 5

Summary
Compared to wastewater management, 
the development of strategies and treat-
ment options adapted to conditions pre-
vailing in developing countries have long 
been neglected as regards faecal sludg-
es (FS) – the by-products of on-site 
sanitation installations. In recent years, 
an encouraging number of initiatives to-
wards improved FS management, includ-
ing appropriate FS treatment schemes, 
have been developed, particularly so in 
several West African countries (Senegal, 
Mali, Ivory Coast, Burkina Faso, Ghana), 
[...]
Co-Composting Case Study: Rini
Rini’s demonstration scheme (pop. = 

100,000) near Grahamstown, South Africa, is 
an example of recent co-composting opera-
tions using bucket latrine sludge and MSW. (La 
Trobe et al., 1992)

The plant co-composted refuse and bucket 
latrine sludge in static windrows with forced-
aeration. Some 20 m3 of faecal sludge were de-
livered daily in 20-L barrels to the station by a 
tractor-drawn vehicle. The faecal sludge was 
then screened and collected in a pump sump 
from where it was pumped to two overhead, 
cone-shaped settling/thickening tanks. The

Ñ

Ñ

• The following factors contribute to 
minimising nitrogen losses during 
thermophilic composting:

Keeping the maximum tempera-
tures below 65 °C.
Maintaining the periods of maxi-
mum temperatures as short as pos-
sible.
Limiting turning frequency.
Maintaining the water content of 
the composting material as high as 
possible (50–70 %).

• Only limited information is available on 
existing experience, especially on or-
ganisational, institutional and financial 

–

–

–
–

aspects of co-composting practices 
and schemes operated in developing 
countries. 

If the co-composting process is chosen 
as an option for treating a city‘s faecal 
sludge and organic solid waste, issues 
will be raised as regards the most ap-
propriate technology approach, required 
organisational set-up for operation and 
management of the composting site, in-
cluding delivery of feedstock (raw ma-
terial) and distribution of the compost 
product. (Strauss et al., 2003, p. 29–30) 

  3 - Systems and Technologies

 

Photo 10: Co-composting heaps in a pilot plant 
near Kumasi, Ghana (Source: Sandec)

 
Photo 11: Collection of municipal solid 
waste for co-composting with faecal sludge. 
(Source: Sandec)

Photo 12: Sieving matured compost in a rotary 
sieve at Rini/Grahamstown (South Africa) co-
composting works. (Strauss et al. 2003b)



��Sandec Training Tool: Module 5

This option may theoretically be perfectly suited to treat high-
er-strength FS not yet subjected to substantial degradation. 
Such sludges may comprise the contents of unsewered public 
toilets whose vault contents are emptied at relatively high fre-
quencies of a few weeks. Figure 16 illustrates FS-based anaer-
obic digestion with biogas utilisation, and Photo 13 depicts a bi-
ogas-fuelled cooking stove. Two types of digesters, viz. fixed 
and floating dome units are available in practice. (Strauss et al., 
2002)

Where urine is mixed with faeces, the C:N ratio of the FS is 
too low to generate maximum gas yields, however, the option 
may prove technically and economically feasible under specific 
local conditions. The only municipal biogas systems known to 
the authors and operated exclusively with FS, are those fed by 
public pour-flush toilets run by Sulabh, an Indian NGO. Some 
100 such plants are currently in operation. The National Envi-
ronmental Engineering Research Institute (NEERI, India) con-
ducted applied research on FS-fed biogas plants in the sixties 
and seventies. In many developing countries, biogas plants 
processing FS mixed with cattle dung are generally operated 
as small, decentralised schemes serving one or several house-
holds or institutions. (Strauss et al., 2002)

Though anaerobic digestion with gas use has been an op-
tion widely proposed for sludge treatment and energy recov-
ery, the number of respective schemes implemented in devel-
oping countries has remained rather low. The relatively high 
investment costs of such plants and concurrent low affordabil-
ity by target users are likely to be the reasons for the restricted 
number of schemes. Moreover, removal of accumulated solids 
from the digesters appears to be a difficult task as it caused the 
shutdown of many such plants. (Strauss et al., 2002)

Figure 16: Illustration of a CAMARTEC biogas unit consisting of a 
FS-fed anaerobic digester (fixed-dome) with biogas collection. (TBW 
GmbH, Frankfurt)

Photo 13: Cooking with biogas in a home in Chauhanas Vas, near Ran-
thambhore, India. (Wright, 2004)

Further questions
Can performance of FS treatment tech-

nologies be compared with indicators, 
such as BOD reduction? What difficulties 
could arise regarding their commensura-
bility?

Ñ

Additional info
Montangero, A. and Strauss, M. (2002): Faecal Sludge Treatment. Eawag/Sandec. IHE, 

Delft. www.eawag.ch/organisation/abteilungen/sandec/publikationen/publications_ewm/
downloads_ewm/IHE_lecture_notes.pdf (last accessed 20.05.08)

Strauss, M. and Montangero, A. (2002): FS Management - Review of Practices, Problems 
and Initiatives. Eawag/Sandec. www.eawag.ch/organisation/abteilungen/sandec/publikatio-
nen/publications_ewm/downloads_ewm/FS_management_GHK.pdf (last accessed 20.05.08)

Downloads available on the CD of Sandec’s Training Tool and from the Internet.

Ñ

Ñ

  3 - Systems and Technologies

Anaerobic digestion with biogas use



��Sandec Training Tool: Module 5

  3 - Systems and Technologies

3.6 What are the characteristics of aerobic vs anaerobic  
digestion of FS?

Table 6: Characteristics of anaerobic vs aerobic digestion. (Source: unknown)

Aerobic treatment is currently the most 
common process used to reduce the or-
ganic pollution level of both domestic 
and industrial wastewaters. Aerobic tech-
niques, such as trickling filters and oxida-
tion ponds with more or less intense 
mixing devices, are applied for domes-
tic wastewater treatment in many small 
communities. Activated sludge process-
es were introduced for larger communi-
ties and industrial wastewaters. Recent 
developments have, however, revealed 
that anaerobic processes may be an eco-
nomically attractive alternative for the 
treatment of different types of industrial 
wastewaters and, in (semi-)tropical are-
as, also of domestic wastewater.

Anaerobic digestion has been redis-
covered in the last two decades, mainly 
as a result of the energy crisis. Major de-

Aerobic Anaerobic

Application example Trickling filters,  
oxidation ponds

Anaerobic reactor

Carbon balance 50 % - CO2

50 % - Biomass

95 % - CH4+CO2 (Biogas)

  5 % - Biomass

Energy balance 40 % - Heat production

60 % - Biomass

  5 % - Heat production

  5 % - Biomass

90 % - Retained in CH4

Biomass production Fast Slow

velopments have been made with regard 
to anaerobic metabolism, physiological 
interactions among different microbial 
species, effects of toxic compounds, bio-
mass, and biomass accumulation. Anaer-
obic digestion has revealed a number of 
benefits over aerobic purification. An ob-

vious advantage of anaerobic digestion is 
the production of biofuel (methane) from 
organic waste. Moreover, the anaerobic 
processes do not require aeration, have 
a low nutrient requirement and produce 
only little excess microbial biomass.

3.7 What are the pros and cons of the different treatment  
technologies?

Proper FS treatment, either in combina-
tion with wastewater or separately, has 
yet been practiced only in a few coun-
tries. Still, an amazing and encourag-
ing number of initiatives for improved 
FS management, including the devising 
of appropriate FS treatment schemes, 
have emerged only recently, particularly 
in several West African countries (Sen-
egal, Mali, Ivory Coast, Burkina Faso, 
Ghana).

Important efforts are currently being 
undertaken to develop FS treatment op-
tions adapted to developing countries, 
such as batch-operated settling-thicken-
ing units, unplanted and planted sludge 
drying beds, non-aerated stabilisation 
ponds, combined composting with mu-
nicipal organic refuse, and co-treatment 
of FS in wastewater treatment plants.

Table 7 and Table 8 provide an over-
view of modest to low-cost faecal sludge 
treatment options with a high sustain-
ability potential. Some of the options 
were or are currently being investigat-
ed by Eawag/Sandec and its partners 
in Argentina, Ghana, Thailand, and The 
Philippines.(Strauss et al., 2002)

Treatment process  
or option Design criteria

Treatment goal/achievable removal

Solid-liquid  
separation

Unsettled organic  
pollutants

Parasites  
(helminth eggs)

Settling/thickening 
tank

SAR*: 0.13 m3/m3 of raw sludge

HRT: 4 h

Surface: 0.006 m2/cap

Accra

SS:  60–70 % 

COD:  30–50 %

To be treated for further 
improvement in ponds or 

constructed wetlands

Concentrated in the  
settled and floating solids

Settling anaerobic 
ponds

300–600 g BOD5/m3/d

HRT:

SAR:  0.02 m3/m3 (Rosario)

and 0.13 m3/m3 (Accra)

HRT< 15 days

BOD5 > 60–70 % Not for this purpose Concentrated in the  
settled and floating solids

Table 7: Overview of design and expected performance of selected low-cost options for faecal sludge treatment. (*SAR: Solids Accumulation Rate). 
(Source: Strauss et al., 2002)



��Sandec Training Tool: Module 5

Pretreatment process 1 – Management � – Pretreatment performance

Solids production and  
handling frequency

Required labour  
management input

Hygienic quality of  
biosolids

Quality of effluent for  
post-treatment

Settling/thickening tank High Medium Low Low to medium

Settling/anaerobic pond High Very high Low Poor to low

Drying/dewatering beds 

(unplanted)

High High Low to medium Medium to good

Constructed wetlands 
(planted drying beds)

Low Medium Good to high High

Co-Composting High High High to very high No effluent

Anaerobic digestion-  
cum-biogas production

Medium High Medium to good Medium to good

Table 8: Characteristics of various pretreatment processes. (Source: Strauss et al., 2002)

Pretreatment process � – Post-treatment requirements � – Remarks

Post-treatment options for 
solids

Post-treatment options for 
liquids

Settling/thickening tank • Storage

• Planted/unplanted  
drying beds

• Co-composting

• Planted/unplanted  
drying beds

• Co-treatment in WSP

• Not suitable for fresh FS (TVS > 65 %)

• Front-end loader should be available for regular  
desludging

Settling/anaerobic pond • Storage

• Planted/unplanted  
drying bends

• Co-composting

• Planted/unplanted  
drying bends

• Co-treatment in WSP

• Not recommended as first treatment

• Process impaired by high FS ammonia content

Drying/dewatering beds 

(unplanted)

• Storage

• Co-composting

• Planted drying beds

• Co-treatment in WSP

• Sand quality

Constructed wetlands 
(planted drying beds)

• Extended storage • Constructed wetlands 
or WSP

• Technology proven with Typha and Phragmites and 
their availability

Co-Composting • No further treatment • – • O & M are highly influenced by market demand for 
compost

Anaerobic digestion-  
cum-biogas production

• Planted/unplanted  
drying beds

• Co-composting

• Constructed wetlands 
or WSP

• Very few existing off-site digesters

  3 - Systems and Technologies

Treatment process  
or option Design criteria

Treatment goal/achievable removal

Solid-liquid  
separation

Unsettled organic  
pollutants

Parasites  
(helminth eggs)

Drying/dewatering 
beds

100–200 kg TS/m2/year

0.05 m2/cap (Accra)

SS: 60–80 % 

COD: 70–90 %

N-NH4
+ : 40–60 %

To be treated for further 
improvement in ponds or 

constructed wetlands

100 % retained on top of the 
filter media

Constructed wetlands

≤ 250 kg TS/m2/year

SAR: 20 cm/year

(Bangkok)

SS > 80 %

SAR: 20 cm/year

To be treated for further 
improvement in ponds or 

constructed wetlands

90 % retained on top of the 
filter media

Facultative stabilisa-
tion ponds

350 kg BOD5/ha/d

(Accra)

Not for this purpose > 60 % removal of SS Removed by settlement



��Sandec Training Tool: Module 5

  4 - Non-technical Aspects

4.1 Who are the stakeholders in faecal sludge management and 
what are their roles and challenges?

Key stakeholders in FSM are the households, the community, governmental decentralised services, CBOs, 
NGOs, authorities, public utilities, private sector members and, often left unnoticed, donors.

Ñ

The following actors play a role in the 
management of faecal sludges: (Kline et 
al., 2002)

Households
• Usually decide what type of on-site 

sanitation system they build in their 
houses.

• Use the toilet facilities.
• Decide when they want their pits/

tanks to be emptied and call for emp-
tying services.

• Pay for the emptying services.
Participation of the local population 

in the decision-making process of fae-
cal sludge management is low, so is 
awareness of the need for adequate fae-
cal sludge management. Willingness-to-
pay for FS management is thus lower 
than for water supply (Bolomey, 2003). 
Knowledge on the need to empty the 
septic tanks/pits regularly is often lack-
ing. (Klingel et al., 2001)

The community
FSM requires collective actions reach-
ing beyond households or individual initi-
atives pertaining to a latrine technology. 
In areas where latrines are already im-
plemented and FS is not managed prop-
erly, the community or neighbourhood’s 
willingness-to-improve (WTI) the current 
FSM situation may be assessed. The 
WTI is defined as a function of subjec-
tive costs (willingness-to-pay), expected 
benefits (return), convictions to change, 
concern, attitudes towards improve-
ment, and social pressure by the neigh-
bours. These driving elements can be as-
sessed by a psycho-sociological survey.

Decentralised government services
Key government services may include:
• Health department, head of local hos-

pital or medical centres. Hygiene de-
partment.

• Agricultural department, Urban agri-
culture.

• Environmental department, water, 
sanitation, pollution control.

• Urban planning and infrastructure. 
Housing department.

Community-based organisations/
non-governmental organisations
• Raise awareness (hygiene, health and 

sanitation) among the population and 
other actors.

• Assist the informal private sector 
(training, equipment etc.).

• Increase the capacity of stakeholders 
through specific courses, training ma-
terials and guidelines.

• Represent the community and ex-
press its needs and concerns at hy-
giene, health and sanitation meetings 
(gathering representatives from the 
authorities, the private sector etc.).

• Promote sustainable solutions in the 
water and sanitation sector.
There are several accounts of com-

munity-based organisations (CBOs) and 
non-governmental organisations (NGOs) 
working in the field of water supply, san-
itation and hygiene education. With re-
gard to faecal sludge management, the 
aforementioned organisations are main-
ly active in promoting the construction 
of on-site sanitation systems through 
awareness raising, assistance to entre-
preneurs building latrine slabs etc. How-
ever, very little has been reported on 
CBOs or NGOs involved in activities re-
lated to pit emptying, faecal sludge haul-
age, treatment or disposal.

Authorities
Public authorities, which may be involved 
in FS management at different levels 
(e. g. local, city, national):
• Are responsible for the development 

of a sanitation policy.
• Are responsible for setting up of a le-

gal framework.
• Define measures, sanctions and in-

centives to assist in meeting the ob-
jectives defined in the policy.

• Control and enforce the legislation.
• Define roles and responsibilities of the 

different stakeholders.
• Assume a coordinating role (between 

the different administrative levels and 
different actors (in particular between 
the public and private sector).
As aforementioned, most of the re-

sponsibilities of the authorities are insuf-

ficiently assumed in practice, i.e. faecal 
sludge management is often not given 
adequate priority, and government as 
well as municipalities often lack the re-
quired institutional and financial capacity. 

Public utilities
• Pit emptying services.
• Operation of public toilets.
• Operation of faecal sludge treatment 

plants.
According to Klingel et al. (2001), 

Nam Dinh’s, Vietnam, public utilities do 
not actively promote their services nor 
increase awareness of the population for 
more frequent emptying. Municipal emp-
tying vehicles are frequently inopera-
tive (e. g. Bamako/Mali, Kumasi/Ghana). 